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il 4 — UL AR 1614200 3. GV 1200mAL
e 4 AR Chinese
Name of Sample E 2 e /
English
Bt 1117070072
Sample No.
EZ3 Vi IR CRIERBIX) HhERAHE
Consignor /
Ly A IS (BRREEIR) mibaRAT
Manufacturer Saft ( Zhuhai Free Trade Zone) Batteries Co., Ltd
Bk A E (CRTEREEHIIENE KRR EM)

Test method

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3

BEE CRTRKREWEMMENT R FARLET M)

P3] '—‘\ i
%JK#T/T ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recomnendalions on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
F SR, " .
A*"" ) M, GO BRI AN
ppearance White and green Cylinder plastics film shell
N L > (S
et H 3P 2017-07-10 A RALE B 2017-07-26 ~ 2017-08-30
Accepted Date Test Date

AR A

AR R kB sl AME S B SR
Altitude simulation, Thermal test, Vibration, Shock, External short
circuit, Crush, Forced discharge

Test ltems
ZR%, ZHEGFEREE CETRERDSHNEIS RBAFETER)
ST/SG/AC. 10/11/Rev. 6 38. 3FFRHEZESR,
7}/‘2}1“]?351/& The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 6
Conclusion 38.3
A HHE (Date):  2017-08-30
P AT TR AR BB Primary Lithium Cell. /
/-
B e,
Comment % B M N\
’<\ ; \ ) 7 \
P A LTy
Consignor ))\ ‘5‘- Post Code 513030
Address L“%m# 173 % /
L A E L
wh I H g wH g
Approver: i Checker: Compiler: =
R%

Title:

BlR THEN (Vice chief engineer)
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s R B A, A B R S A3 Ko sk 2 AR &ox
N Name of Test Standard requirement or The - ,,. R "
0. ltems Clause Number of Standard Test Result | Conclusion emar
WA CEFak R DEm ey i&fé&iﬁihiﬁl
- » FJUY ST/SG/AC. 10/11/Rev. 6 38.3 RET. 1 TR 1
1 EJE&M UN Manual of Tests and Criteria SJ;E i{fpendix 1 é*‘g /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 1 Passed
simulation
BCAE G Rl s RN R
B ST “FHItY ST/SG/AC. 10/11/Rev. 6 38.3 RET. 2 s o
2 ?’él‘@ljﬁi: UN Manual of Tests and Criteria ) szgﬁfzpendix 2 g-;f:g /
Thermal test  |s1/56/AC. 10/11/Rev. 6 Section 38.3 Test T.2 Passod
B T fE i E R v i&ﬁ?fu’ziﬂh‘ﬂ
HE) FA) ST/SG/AC. 10/11/Rev. 6 38.3 T3 | ML 3
3 . i UN Manual of Tests and Criteria See Appendix 3 é‘% /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passed
BEH CRFBREyERNENS R
M FAEY ST/SG/AC. 10/11/Rev. 6 38.3 BIET. 4 RE 4
4 UN Manual of Tests and Criteria See Appendix 4 ‘éﬂ‘% /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 Passed
gﬁm «%?ﬁ@%%@%%@iﬂ%ﬂﬁ%mﬁ
= » ST/SG/AC. 10/11/Rev. 6 38.3 RWT. 5 B 5
5 M\%ﬂﬂ% UN Manual of Tests and Criteria SJ(:‘(E{ Iifpendix 5 Aﬁ% /
External short |s1/s6/aC. 10/11/Rev.6 Section 38.3 Test T.5 Passed
circuit
BAW (AT EREDERTENT Rem e
BE FEY ST/SG/AC. 10/11/Rev. 6 38.3 HRIST. 6 TR 6
6 ; UN Manual of Tests and Criteria i S
Crush : . See Appendix 6 a /
rus 87/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 Passed
gé;)%u «a‘e%fmﬁ%/zwjﬁiw ﬁﬁmmﬁ
T 24 WY ST/SG/AC. 10/11/Rev. 6 38.3 REGT. 8 Wi 7
7 _}ﬁﬁﬂf‘&% UN Manual of Tests and Criteria szemff)pendix 7 «g-*% /
Forced discharge |s1/56/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Passed
This space intentionally left blank
g IR
o IR A HEERAE :24°C-25°C  SRBEIRSE < /%
Test Environment Ambient temperature:24°C-25°C;Ambient humidity:/%
Condition
Ho R B y
) . Test Item
2 B A — —
Subcontracted Test SOz mE | B4R U R /
Condition Subcontracted Name Post Code
Laboratory B bk Y W15 /
Address Tel

Al

] =
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A% 1 WREA L4 | i
No. Name of Test Items Altitude simulation
o BBk A RIEF] Before RIJE After FERE | MAwE| 1
%5 Sample Status V2 R A RE FrE& @& | Mass Loss | Residual |3
Sample Mass ocv Mass ocv OCV  |Other
No. /g vV /g Y% 1% 1% Event
001 T 9. 2635 3.66 | 9.2627 | 3.66 0.01 | 100.00 | ©
002 L. 9. 2241 3.67 | 9.2233 | 3.66 0. 01 99.73 | o
003 Ll 9.2468 | 3.67 | 9.2460 | 3.67 0.01 | 100.00 | ©
004 s 9. 2411 3.66 | 9.2402 | 3.66 0.01 | 100.00 | o©
005 = 9. 2241 3.67 | 9.2237 | 3.67 0.00 | 100.00 | ©
006 . 9.1979 | 3.66 | 9.1973 | 3.66 0.01 | 100.00 | ©
007 L, 9. 2385 3.66 | 9.2378 |  3.66 0.01 | 100.00 | o©
008 o 9.2709 | 3.67 | 9.2704 | 3.66 0.01 99.73 | ©
009 Wl 9.3172 | 3.66 | 9.3163 | 3.66 0.01 | 100.00 | o
010 i 9.1877 | 3.67 | 9.1872 | 3.66 0. 01 99.73 | ©
011 ralt B ed | 9.2817 / 9. 2807 /i 0. 01 / 0
012 | o ia | 9.1903 / 9. 1894 / 0. 01 / 0
013 | el o | 9.2281 / 9, 2275 / 0. 01 / 0
014 a8 o | 91783 / 9. 1744 / 0. 01 / 0
015 g | 91782 / 9. 1772 / 0. 01 / 0
016 | iR | 9 2365 / 9. 2359 / 0. 01 / 0
017 | purcai® o | 92152 / 9. 2744 / 0.01 / 0
018 | puiiail o | 92510 / 9. 2505 / 0. 01 / 0
019 | puria® o | 9.2386 / 9. 2376 / 0. 01 / 0
020 | paiiaiet o | 92220 / 9. 2216 / 0. 00 / 0

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

&k LR V-RA DR R-#Z F-2K 0-AMF. LBA. LK, LRE. fAak.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

4/10
it ] BRFE LA | A
No. Name of Test Items Thermal test
He | Hamk | EW befoe REE A gank| M em g
Y5 Sample Status RE | FRELE RE FF3&- 9, /% | Mass Loss| Residual | 3L
Sample Mass ocv Mass OoCV OCV  |Other
No. /g AY g AY% /% 1% Event
001 L 9. 2627 3.66 | 9.2634 | 3.70 0.00 | 100.00 | o©
002 i 9. 2233 3.66 | 9.2237 | 3.70 0.00 [ 100.00 | o©
003 o 9. 2460 3.67 | 9.2464 | 3.70 0.00 [ 100.00 | o©
004 I 9. 2402 3.66 | 9.2408 | 3.69 0.00 | 100.00 | o
005 i 9. 2237 3.67 | 9.2237 | 3.70 0.00 | 100.00 | o©
006 - 9.1973 3.66 | 9.1979 | 3.70 0.00 | 100.00 | o
007 ol 9. 2378 3.66 | 9.2385 | 3.69 0.00 | 100.00 | o
008 L L 9.2704 | 3.66 | 9.2704 | 3.69 0.00 | 100.00 | o
009 o0 9. 3163 3.66 | 9.3159 | 3.70 0.00 | 100.00 | o
010 e 9. 1872 3.66 | 9.1874 | 3.70 0.00 [ 100.00 | o
011 e o | 92807 / 9. 2806 / 0. 00 / 0
012 e o | 91894 / 9. 1896 7 0. 00 / 0
013 s o | 92218 / 9. 2274 / 0. 00 / 0
014 e e | 914 / 9. 1749 / 0. 00 i 0
015 e | 91772 / 9. 1773 / 0. 00 / 0
[ o6 | eER | g 2350 / 9. 2363 / 0. 00 d 0
017 | | 9 2nae / 9. 2745 / 0. 00 / 0
018 | paiart | 9. 2505 / 9. 2505 / 0. 00 / 0
019 | st | 92376 / 9. 2376 / 0. 00 / 0
020 e o | 92216 / 9. 2213 / 0. 00 / 0
FiE: LR V-RA Dk R-RA P-RK 0-RiiR. RBA. LMK, BRKE. AR,

prs
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K ¥ : BRTA L4 | )
No. Name of Test Items | vibration
Ha | HaRS BB before | BB AT Lggung | an | s
g Sample Status RE FReE| RE FF#&-%, /% | Mass Loss | Residual | 3
Sample Mass oCcv Mass ocv OoCVv Other
No. /g A% g A% 1% /% Event
001 = 9.2634 | 3.70 | 9.2633 3.70 0.00 | 100.00 | o
002 e 9.2237 | 3.70 | 9.2235 3.70 0.00 | 100.00 | o
003 e 9.2464 | 3.70 | 9.2466 3. 70 0.00 | 100.00 | o
004 e 9.2408 | 3.69 | 9.2408 | 3.69 0.00 | 100.00 | o
005 Ty o 9.2237 | 3.70 | 9.2235 | 3.70 0.00 | 100.00 | o
006 . 9.1979 | 3.70 | 9.1977 | 3.70 0.00 | 100.00 | o
007 i 9.2385 | 3.69 | 9.2385 3. 69 0.00 | 100.00 | o
008 e 9.2704 | 3.69 | 9.2706 | 3.69 0.00 | 100.00 | o©
009 Do e 9.3159 | 3.70 | 9.3155 3. 70 0.00 | 100.00 | o
010 e 9.1874 | 3.70 | 9.1876 | 3.70 0.00 | 100.00 | o
011 rat T ed | 9. 2806 / 9. 2808 / 0. 00 / 0
012 e ed | 91896 / 9. 1898 / 0. 00 0
013 rat e ed | 92274 / 9. 2276 / 0. 00 / 0
014 pae o | 9. 1749 / 9.1748 / 0. 00 / 0
015 rite e il 9.1773 / 9. 1775 i 0. 00 / 0
| 016 e ed | 9-2363 / 9. 2366 / 0. 00 / 0
- 017 el o | 9.2m5 / 9. 2747 / 0. 00 / 0
018 e o | 9.2505 / 9. 2506 / 0. 00 / 0
019 el 4| 9.2376 / 9. 2378 / 0. 00 / 0
020 e | 9.2213 / 9.2215 / 0. 00 / 0

FiE: Lk V-RA DR R-BLE TR K 0-RMR. RRA. LMK, LRE. LA,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 A A R 8 AR M
No. ' Name of Test Items S
s a2 )
RIS A] Bef RIS Aft N
#a | mank 2B B before ABE A | p gk [ FAwE | 2k
- Sample Sta?us RE Fd | RE FF#4 9, & | Mass Loss | Residual | 3%
Sample Mass 0]0AY Mass oCcvV oCV Other
No. g AY /g /V 1% /% Event
001 W I 9.2633 | 3.70 9. 2632 3. 68 0. 00 99.46 | o
BTy
002 oo I 9.2235 | 3.70 9. 2238 3.68 0. 00 99.46 | o
003 o I 9.2466 | 3.70 9. 2462 3. 68 0. 00 99.46 | o
004 o i 9.2408 |  3.69 9. 2407 3. 67 0. 00 99.46 | o
005 oy 9.2235 | 3.70 9. 2232 3. 68 0. 00 99.46 | o
006 o 9.1977 | 3.70 9. 1979 3. 68 0. 00 99.46 | o
BT ,
007 e 9.2385 |  3.69 9. 2382 3. 68 0. 00 99.73 | o
008 s 9.2706 |  3.69 9. 2704 3. 68 0. 00 99.73 | o
009 e 9.3155 | 3.70 | 9.3170 | 3.67 0. 00 9.19 | o
010 e 9.1876 |  3.70 9.1876 3. 68 0. 00 99.46 | o
011 Full?%:iﬁfc?arged 9. 2808 Vi 9. 2812 / 0.00 Yi o)
012 Fullj;t:%ijfc?arged 9. 1898 / 9. 1896 / 0.00 / O
li:;A
013 Fllll?é_i}flc?arged 9. 2276 / 9 22f13 / 0. 00 / (e
014 Fullg_jz{clj\‘:i%(c?arged 9. 1748 / 9. 1753 / 0. 00 / O
- 015 I"ulljr,.—f{(‘i}iﬁfcfarged 9. 1775 / 9.1778 / 0. 00 / (]
016 Full?%i?c?arged 9. 2366 / 9. 2366 / 0. 00 / O
017 Fullj_::%ijg{c?arged 9. 2747 / 9. 2739 / 0.01 / (@]
018 Fullsjﬁ%iji(cf‘arged 9. 2506 / 9. 2508 / 0.00 / O
019 Full'j_::%iﬁs&c?arged 9. 2378 / 9. 2385 / 0. 00 / O
020 Fulla_ja%}iffcfarged 9.2215 / 9. 2216 / 0.00 / O

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

. B
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A% 5 Al A B AR #bg o
No. Name of Test Items External short circuit
- FBRA M B RERE EAIE
Sample No. Sample Status Max. Exterrjié:Temperature Other Event
001 L 89. 2 0
002 "L 83. 4 0
003 i 83.9 0
004 e 84. 3 0
005 I 84. 5 0
006 o 84. 4 0
007 G 86. 5 o
008 ey . 78.9 0
009 Und?:?}f;%ged 2 &
010 Undifﬁiged 81.4 &
011 Fullia%iﬁfcf‘arged 60. 6 O
012 Full%%iffc?arged 59.9 O
013 Full%ﬁ%ifg(cfarged e e
014 Full%%iffc?arged 63. 6 @
015 FullfryE%ijchﬁarged 62.0 @
016 Ful 1%%i}fcfarged 61.8 Q
017 Full%%iﬁfcfarged 61.7 O
018 Full%%ijfcfarged 64.1 “
019 1<'u1§%i7§lc;uarged 61.3 ©
020 FCEERL 61.0 0

Fully discharged

&k DR R-#LZ TR K 0-LfRiR. LA K. LRKZ.

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

‘il! '
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% 5 RAARLE | B

No. Name of Test Items Crush
ﬁmﬂu%% RS M:j i{iﬁﬁ"eﬁ;%rire -ﬁ%%%
Sample No Sample Status ’ /C Other Event

e Undifﬁiged / 0

022 ndiachasged 0

023 Undifﬁiged / 0

024 Undifﬁéged / e

025 Undifﬁiged / 0

R Full;_:diﬁsic?arged / ¢

027 Full'jj:’%i}flc?arged / 0

028 Full?f%iff(c?arged / 0

029 Fulfy disshhrgst / 0

= Full?%iffcfarged / 4
DFZ G This space intentionally left

blank

&ik: D4R F-RE K O-ARMIK. FAT K,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5% . Mol B Ak R L
No. Name of Test Items Forced discharge
%5 GRS R S
Sample No. Sample Status Other Event
031 Full'jji%iﬁch‘arged ©
032 Ful iiﬁgﬁuged ©
033 Full%%i}if‘arged ©
034 mff%i?c?arged °
035 Ful lié%i}?c?arged ©
036 Ful l%%i)flc?arged @
037 Full?%iﬁfcf‘arged ©
038 Fun%yﬁ%i?c?arged ©
039 Fuu‘j,:ﬁ%iﬁfcrhﬁarged ©
040 Ful lﬁfi%c?arged &
T i

Bix: DMK PR K 0-AMIk. TATK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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